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Consfruction; Multdevel - Loop, Tutted
Yam:. 100% Nylon
Colorafion; Solution dyed
Gauge: 112"
Pite Weight; 670g/sq.m(23.602/5q.11]£5%
Pile Height: -5£0.5mm
Totol Thickness:. 7.540.5 mm
Backing: Double PVC with gioss fiore
Size. 500 % 500 mm
Package! 20pcs/box|5Sm'’)
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SR EE RIS HR B AATCC 134

t d . Taat No: 124377

Barvice, e
FORox [ME . 150 Eant SarriSaren - Duliss, GA MTI
Fhaos 7M1+ Fas:TRAITETEST v sl inSeiiitalehoom
Tt Fagort
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Eample Mantifieatien: Crenn Tiny.
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O00O0OAATCC 16E00000& AATCC 1750000

8 ARG IT R &5 AATCC 165

d T Teat No: 134577

Barvics, bne.
POBex 1948 - 1500 Eat Morrin Serent - Daias, GA MTI2
Faxs 704

Test Regont

Customer.

Subjest: Samgbe(s) of camel et

Bample Kantificaon Goean Tisd

— Twat Muthod C
AATCC Test Mathod 185
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Independent ¢ Textile

Testn$

PO Bon 188 . RSO0 K MBarvis Stren - Dialies, G4 36721
Fhome TO-ITEMIY 5 A TREITRTEST o

Tt Flgrart

Test No: 124277

Barrpicn of -i.d

bry comparison of P cokr changs of the -wm- povtion o B Masked of contral portion of the e specmen
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ASTM E648[100000000000& ASTM D 285900000

FUSHEEEAIRIR B AATCC 175

Test No: 124277
Independent ¢ Textile
Barvice, lae.
PO Box 1848 . 030 Kast Morris Strom - Daltom, GA 30712
Fhone: Th- 3783013 & Fan TSITETST o Kool imfeiinlshosm
Tt Rngeert

Customar:

Subject: Sampin(s) of carpat submitied for testing by the customes ind idantiied below.
Sampie identification: Geoan Tlos

Test Method Conductsd
AATCC Test Mothod 1752003
nca; Pils Floar Gowarings

[Purpose and Scope |
This: best mathod i intended 107 Usa o plo fiood coverings b deleemine the resistance io sivining by
e fnod coies.
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PP TE R E5ASTM E648

Independent ¢ Textile

PO B 148 -
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Customer:
Subject Sp

Bervin, Ioe.

Test Number; 124277

5D Kaat Moeris Sireel - Dalios, (24 30721

Fuaa: Wi-IL0ET .
Torat Fowpor

ol sl imlad. com
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ASTM E 84808 andior Foceral Tost Method 372 NFPA 253

FLOCRING RADANT PAREL TEST
Sample Description
Groon Ties
Toxt Ansgmbily
Mountsg ce B FRC Board

Multi Purposs Adtesive)

TedlRosuts Specimen Mo _ Specimenbo.2 _ Specimen o3
Critical adiant Fiux 051 wataiem® 068 watsiom® 067 wmtisiem®
Total Burn Length /0 om 420 om MO em
Flame Front Ot 560 minuies 6.0 minutes 450 micudes
‘Avarage Critical Radiant Fiay 081 watsafom’
Easmated Standard Duviation 0.08 wattsicm'
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1A RIS R BASTM E662 (1)

Iudependr.nt ¢ Textile Tast Numbar: 124277

Sarvion, Insh.
PO DR 1S - 180 Baui Marrls Sirver - Dl G4 5752
Phsns: TEATEMLY  +  Fan WNLTHT o e
Towt Fingrort
Customar:
Subjaet: e e the
e and
taditpry-d e i oy Cormeny
SMOKE DENSITY TEST (NIST)
Quemiing Conditiony
Imndiance: 2.5 wamsiem” G Facke 132
Fumaca Violage: 160
Burmes Fust Propane
Bamols Description
Groen Ties
Tos! Besultn
" L n Average
Chamber Temnponature, F (s} s o5 L]
Chambar Préssuns Maintained posithvn, under 37 HaO
Mirimum Tranevtiance (TM), % 8% | manm 2%
a1, minios [ @13 1043 075
Maximum Spocific Optical Density {DM) 136 142 17 139
Cloir Badrm, (D) 4 ) 18 ar__|
DM, CORRECTED (DMC) 126 122 12 2|
Specific Oplieal Density ol 1.5 minutes 15 28 -
Specific Optical Density ot 4.0 minutes. 89 105 a7 )
Tina do 90%% DM, mirutes 5] 855 pATS 687
Tienw to DS = 18, minutes 1.55 135 1.30 140
e
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Independent ¢ Textile  Tost bumber: 124277

Barvica, Ins.
PO Mok 1948 - 1500 Easd Moerh Sirvet - Duslien, G, 36733
Fiose: TEETEMID o P NITRIT e E-mall mfeiniehonm
Teat Raport
Cusiomen:
Subject:  Specimons of ihe submiied i tosted in ki

and
Hational Bursau of Standands). Technical Note 708 and NFFA 258, ASTM E 663.06,
SMOKE DENSITY TEST (NIST)

Speniing Conditions
Irackance: 25 wattsiom® G Factor 112
Trarmal Expossrn: Nonfiaming
Fumacs YWoltage: 100
Erenar Fuel: -
Sample Description
Green Ties
Tout Resuits.
" L] B Average

Charmitsss Tampenture, *F (star) W " o

Pressum Malrtained poative. under 3 HO
Minium Tranassitinacs [TM), % | % | 8o 0%
al, minutes 1230 103 | 123 1248
Maniun Specic Optical Dansity (OM) A 433 | ¢ | e |
Claar Beasw, (DT} 2 2 2 2
DM, CORRECTED {DMC) | we | am ey a8z
Specic Optical Density at 1.5 minutes 1 1 1 1 ]
Seede Optcal Derlty it 4.0 minutes | 4 38 44 L3
Time 1o 90% DM, minutes BT &30 B8 205
Tiene 10 05 = 16, miutes Y 240 23T 3w
Fﬁ%nm—
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MESHIERBIEIREASTM D 1335
Independent ¢ Textile
4

Sarrios, lne.
PO Bea IME - 1300 Kast Moavia Sorent « Dutan, G 0732
Phaor W-3TAMI3  Fn TITDORST ¢ E-mall: infoi@isiishcom
Tost Report

Cuntpmer
Subject: Sampieds) submitted for testing by the customer and klentiied bsiow:
Sample Identification: Gresn Tikes

C S i o i Pk Cor.
__ASTM D 1335 Tuft Bind of Pile Floor Coverings

Taat No: 124277

Soopa;
This ins! mathesd covaes P detarmination of he foros fequined 16 pul & Wl completaly

flear covating or i pull one of both legs of 8 kaap fres from the backing of locpnd pie loor coverings.

Teat Results
1} 85 B 12 M BE
¥ wa T A 1) 95
H T8 8 58 L
4 82 & 9.4 14) 62
B} 104 0] S 15 e

Awerage Tuht Bind: 5.0 k.
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b B 1945 = LS00 Eaat Morrin Siveet « Daios, CA MT2
Fhone TGITEOIY ¢ Fan TORITRNST s Eamall

Tast Risper

Tieal e 134377

Customes:
Subject: Sampies) of carpsl subem e fof festng by T cusiomer snd identfied bsloe:
Sample identification:  deoen Ties

175 004
L AACHEM Dimeesionss Stantny

Emﬂe:

s
subpctnd o variod moistum, heat ned dry condiions.

Tast Condiion Key

My Machine Direction Orkginal Measuseeset
Croas Diecion Original Measurement

L3 Two (2] howrs i an oven st 607 C

Ts Two (F) hours i 1% nokution ot 20° €

T Twerty-four (24) hewrs in an oven at 60 €

T (48} howrn in standiard chemate ot
NTE LN R
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https://www.matswarehouse-china.com/jpsales05@dotcom-china.com.html

